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History of this test report

Report No. Version Description Issue Date
FR261637B 01 Initial issue of report May 09, 2023
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.18dB
34 15.407(b) Unwanted Emissions Pass under the limit at
53.490 MHz
7.72 dB
35 15.207 AC Conducted Emission Pass under the limit at
23.129 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The testresults (PASS/FAIL) with all measurement uncertainty excluded are presented against
the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

1. The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the
authenticity.

2.  The purpose of different model name is for marketing purpose.

Reviewed by: Lewis Ho
Report Producer: Lucy Wu
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
LTE/5G NR, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and GPS

Antenna Type

WWAN: Omni-directional Antenna
WLAN: Omni-directional Antenna
GPS: Directional Antenna

Sample information

Sample 1: MAX HD1 Dome Pro and MAX-HD1-DOM-PRO-5GH with WWAN Module 1 (EM9191)

Sample 2: MAX HD2 Dome Pro and MAX-HD2-DOM-PRO-LTEA-Q with WWAN Module 2
(LN920A12-WW)

Brand Name: Sierra

Integrated WWAN Module 1 Model Name: EM9191
FCC ID: N7NEM91

Brand Name: Telit
|ntegrated WWAN Module 2 Model Name: LN920A12-WW

FCC ID: RI7LN920

Antenna information

Ant. 5:5.9

5150 MHz ~ 5250 MHz Peak Gain (dBi) ANt 6 4.9

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.1.1 Antenna Directional Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

N,

S5 N

ANT

Zgj.k

k=1

N ANT

J=1

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gy 1s the gam 1 dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2"° + . + 10°M"?%)? /N un7] dBi
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant5 Ant 6 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 5.90 4.90 5.90 8.42 0.00 2.42
Calculation example:
If a device has two antenna, Gant1= 5.9dBi; Gant2=4.9dBi
Directional gain of power measurement = max(5.9, 4.9) + 0 = 5.9 dBi
Directional gain of PSD derived from formula which is
10 x log {{[ 10" (5.90 dBi/ 20) + 10" (4.90dBi/20)]1~2}/2}
= 8.42 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
TEL : 886-3-327-0868 Page Number : 60f 38
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY (TAF Code: 1190)

The AC Conducted Emission test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH16-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:

conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42° 5210

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with " are 802.11ac VHT80 and 802.11ax HESO.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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2.2 Test Mode

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO
802.11n HT40 (Covered by HE40) MCSO
802.11ac VHT20 (Covered by HE20) MCSO
802.11ac VHT40 (Covered by HE40) MCSO
802.11ac VHT80 (Covered by HE80) MCSO
802.11ax HE20 MCSO
802.11ax HE40 MCSO
802.11ax HES8O0 MCSO
Test Cases
AC )
Mode 1 : WLAN (5GHz) Link + PoE Box + PoE Adapter for Sample 1
Conducted )
- Mode 2 : WLAN (5GHz) Link + PoE Box + PoE Adapter for Sample 2
Emission
Remark:
1. The worst case of Conducted Emission is mode 1; only the test data of it was reported.
2. For Radiated Test Cases, the tests were performed with Sample 1

TEL : 886-3-327-0868 Page Number 1 90f38
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Band | : 5150-5250 MHz Band | : 5150-5250 MHz
ch.# 802.11a 802.11ax HE20
L Low 36 36
Middle 44 44
H| High 48 48
Band | : 5150-5250 MHz Band | : 5150-5250 MHz
oh.# 802.11ax HE40 802.11ax HE80
L Low 38 -
M | Middle - 42
H High 46 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘

WLAN AP Monior ‘

This example is connection diagram of EUT test configurations.

For detail, pease refer to test mode configuration and setup photographs for each test iem.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number : 10 of 38
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2.4

2.5

2.6

Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name FCC ID Data Cable Power Cord

AC I/P:
. Unshielded, 1.2 m

1. |Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

2. |Device PEPWAVE |MAX BR1 Mini R6 |N/A N/A N/A

3. |POE Adapter Billion BP035-560054QAX|FCC DoC N/A N/A

EUT Operation Test Setup

The RF test items, utility “QSPR Version 5.0-00197” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number : 11 of 38
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o g M w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

e )

Spectrum Analyzer EUT

3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

TEL : 886-3-327-0868 Page Number 112 of 38
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MIMO <Ant. 5+6>
<Client Mode>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum 2
Ref Level 30,00 dEm Offset 25.80 dB & RBW 300 kHz Ref Level 30.00 dém Offset 25,80 dB &« RBW 3200 kHz
o att 20de  SWT Lms @ VBW 1 MHz  Mode Sweep o att 20d8_ SWT 1ms @ VBW 1MHz  Mode Sweep
(@ 1Pk view (@152 var
Mi[1] 15.18 dBm)| MI[1] 11.16 dBm
5.1698000 GHz| 5.1778020 GHz|
20 df p2[1] 0.56 dB) 20 da — Occ Bw 16.483516484 MHz|
20.6400 MH2| 10d8 ‘-
m AL A v
—=01 10,998 dBn r o
Ry o e il ¥
I 1 o T
J ‘ / \
0d8 \ / \
H | -10 dBm T [
10 ¢ ) 20 dB A i
. .20 dbm e
B ,’.J oz ”J" Viny
5 002 dam—{—] 5 o b Y
. / -30 derm ot
-z0 0 T M . o i,
I ™, -40 dam
04 il My
: W e _
e e KV 50 dBm
-0 b -60 dén
50 CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
50 dl Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.177802 GHz 11.16 dém
TL 1 5.1718082 GHz 2.97 dém Occ Bw 16.493516484 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz T2 1 5.1882917 GHz 3,15 dém
Jjd ] 9. " e 4 | LU ) ] W e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dém Offset 25.60 dB & RBW 300 kHz Ref Level 30.00 d&m Offset 2580 dB & RBW 300 kHz
o att 20d8 SWT Lms @ VBW 1MHz Mode Sweep o att 208 SWT 1ms @ VBW 1MHz Mode Sweep
(@ 1Pk View @153 Max
M1[1] 13.95 dam| Mi1] 12.70 dbm
5.1693200 GHz 5.1823980 GHz
20 df D2[1] 0.63 dp) 20 do ML Occ Bw 18.931068931 MHz|
21.4800 MHz| L Y
13.045 dBir L 10 dem - . s, L2
I D1 45 o — ot 7 o
P i T ! 1
/ \ o
" | \
o { | -10 dBm ¥
| ',
J | i "y
10 - 4 -20 dbm &
D2 -12.955 dBm f i vy »Vu hy
-30 dBmy e by
20 d L - P LSS VTR
‘J‘r "LL -40 dim
-30dl et
I Maysadis, -
I Lot Ay, sy -50 dbm
~40 b 60 dBn
-50 dl
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dl Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5.182398 GHz 12.73 dém
T1 1 5.1705594 GHz 6.29 dBm Occ Bw 18.931068931 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz T2 1 5.1894905 GHz 6.72 dém
——— — — —
il | Measuring... QEIAREEND e 4 L Jil ] [T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum o Spectrum 2
Ref Level 30.00 dbm  Offset 25.60 0B & RBW 300 FHz Ref Level 30.00 dem  Offset 25.60 0B & RBW 1 Mz
o att 20d8_ SWT__ 11lms @ VBW 1MHz Mode Sweep lo_att 2008 SWT 1ms @ VBW 3 MHz _Made Sweep
@17k view (@153 Max
™Il 21.52 dBm MI[1] 11.79 dém
5.169720 GHz] 5.1917000 GHz
20 df p2[1] 0.16 dB) 20 da " Occ Bw a7.862137862 MHzZ,
41.040 MHZ| ~ X
e 10dem P LT
] 5 / i
va I PO e s Ty
] =10 dBm- \\
10 -20 dBm !
l | J"'J N
, i "
-20 dBm—f—— o 3+ 3 T
D2 21275 dom ¥ T
/ \ -40 dBm
-30 dl !‘
» " -50 dBm
TR PR LTV AT A
-oce -50 dBn
-0 CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
s0 dl Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 5.1317 Ghz 11.73 dém
1 L 5.1711189 GHz 5.37 dem Occ 8w 37862137862 MHz
CF 5.1 GHz 1001 pts Span 120.0 MHz T2 1 5208981 GHz 3.84 dBm
—

JU J 9.

V]

)it J

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dém Offset 25.60 dB & RBW 1 MHz Ref Level 30.00 d&m Offset 2580 dB & RBW 1 MHz
o att 20d8 SWT Lms @ VBW 3 MHz _ Mode Swesp o att 208 SWT 1ms @ VBW 3 MHz _Mode Swesp
(@ 1Pk View @153 Max
Mi[1] 10.96 dBm| Mi1] 8.11 aBm)|
5.169200 GHz 5.217790 GHz
20 dén . 09606:
20 d D2[1] 0.26 dp Occ By 76.963036963 MHz
82.560 MHz M1
10 dim -
10dl g o B WL!LMTWLMMLM*M bt A g 5
01 8.011d2m -
L Tt g, 0
o Jalbtes T g ethibihg 7 |
o ‘4 | -10 dBm y {
| [ \
-10 1 -20 dBm x
| I %,
3 d . & i
S04 D2 -17.986 dém Ji T
J \1 -40 dim:
Tl I y
L ALER e PV TR e v YT e
-50 dBm
~40 b 60 dBn
o CF 5.21 GH
E z 1001 pts Span 120.0 MHz
Marker
60 d Type | Ref | Tre | X-value | v-vale | Function | Function Result |
M1 1 5.21779 GHz 8.11 dBm
T1 1 5.171638 GHz 2.83 dém Occ Bw 76.963036963 MHz
CF 5.21 GHz 1001 pts Span 240.0 MHz T2 1 5.248601 GHz 2.84 dém
— — —
il | reasuring.. WERAREALS Wl 4 Jil ] wnnnnd e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<Master Mode>

<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum 2
Ref Level 30,00 dEm Offset 25.80 dB & RBW 300 kHz Ref Level 30.00 dém Offset 25,80 dB &« RBW 3200 kHz
o att 20ds__ SWT Lms @ VBW 1 MHz  Mode Sweep o att 20d8  SWT 1ms @ VBW _1MHz _Mode Sweep
(@ 1Pk view (@152 Max
mM1[1] 15.18 dBm)| Mi[1] 11.16 dBm
5.1698000 GHz| 5.1778020 GHz|
20 df p2[1] 0.56 dB) 20 da — Occ Bw 16.483516484 MHz|
20.6400 MHZz 10d8 ‘-
m AL A v
——j01 10.998 din r =
T aBmT P St F e i P, 7" it
/ Y ] -
| \ f \
od \ / \
H | -10 dBm T [
10 ¢ ) 20 dB A i
. 20 dom i
- ,’.J oz ”J" Viny
52 -15.002 dem—|—7 'y s e by
i 4 - o AT
-z0 0 T M . o i,
P ™, -40 dom
o il M
E T Dy )
e e KV 50 dBm
-oce -50 dBn
-0 CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
c0d Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.177802 GHz 11.16 dém
TL 1 5.1718082 GHz 2.97 dém Occ Bw 16.493516484 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz T2 1 5.1882517 GHz 3.15 dBm
1l ) 9. 0 e 4 L il ] Qe e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dém Offset 25.60 dB & RBW 300 kHz Ref Level 30.00 d&m Offset 2580 dB & RBW 300 kHz
o att 20d8  SWT Lms @ VBW 1MHz Mode Swesp o att 20d8_ SWT 1ms @ VBW 1MHz Mode Sweep
(@ 1Pk View @153 Max
M1[1] 13.95 dam| Mi1] 12.70 dbm
5.1693200 GHz 5.1823980 GHz
20 df D2[1] 0.63 dp) 20 do ML Occ Bw 18.931068931 MHz|
21.4800 MHz| L Y
13.045 dBir L 10 dem - . s, L2
I D1 45 o — ot 7 o
i L s S ) \
/ \ o
" | \
o { | -10 dBm ¥
| ',
J | i "y
10 - ok -20 dbm &
D2 -12.955 dBm f i vy »Vu hy
-30 dBm M =
20 d L - P LSS VTR
‘J‘r "LL -40 dim
-30dl et
I Maysadis, -
I Lot Ay, sy -50 dbm
~40 b 60 dBn
-50 dl
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dl Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5.182398 GHz 12.73 dém
T1 1 5.1705594 GHz 6.29 dBm Occ Bw 18.931068931 MHz
CF 5.18 GHz 1001 pts Span 60.0 MHz T2 1 5.1894905 GHz 6.72 dém
——— — —— — —
il | Measuring... QEIAREEND e 4 L Jil ] Wy e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum o Spectrum 2
Ref Level 30.00 dbm  Offset 25.60 0B & RBW 300 FHz Ref Level 30.00 dem  Offset 25.60 0B & RBW 1 Mz
o att 20d8_ SWT__ 11lms @ VBW 1MHz Mode Sweep lo_att 2008 SWT 1ms @ VBW 3 MHz _Made Sweep
@17k view (@153 Max
™Il 21.52 dBm MI[1] 11.79 dém
5.169720 GHz] 5.1917000 GHz
20 df p2[1] 0.16 dB) 20 da " Occ Bw a7.862137862 MHzZ,
41.040 MHZ| ~ X
e 10dem P LT
] 5 / i
va I PO e s Ty
] =10 dBm- \\
10 -20 dBm !
l | J"'J N
, i "
-20 dBm—f—— o 3+ 3 T
D2 21275 dom ¥ T
/ \ -40 dBm
-30 dl !‘
» " -50 dBm
TR PR LTV AT A
-oce -50 dBn
-0 CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
s0 dl Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 5.1317 Ghz 11.73 dém
1 L 5.1711189 GHz 5.37 dem Occ 8w 37862137862 MHz
CF 5.1 GHz 1001 pts Span 120.0 MHz T2 1 5208981 GHz 3.84 dBm
—

JU J 9.

V]

)it J

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dém Offset 25.60 dB & RBW 1 MHz Ref Level 30.00 d&m Offset 2580 dB & RBW 1 MHz
o att 20d8 SWT Lms @ VBW 3 MHz _ Mode Swesp o att 208 SWT 1ms @ VBW 3 MHz _Mode Swesp
(@ 1Pk View @153 Max
Mi[1] 10.96 dBm| Mi1] 8.11 aBm)|
5.169200 GHz 5.217790 GHz
20 dén . 09606:
20 d D2[1] 0.26 dp Occ By 76.963036963 MHz
82.560 MHz M1
10 dim -
10dl g o B WL!LMTWLMMLM*M bt A g 5
01 8.011d2m -
L Tt g, 0
o Jalbtes T g ethibihg 7 |
o ‘4 | -10 dBm y {
| [ \
-10 1 -20 dBm x
| I %,
3 d . & i
S04 D2 -17.986 dém Ji T
J \1 -40 dim:
Tl I y
L ALER e PV TR e v YT e
-50 dBm
~40 b 60 dBn
o CF 5.21 GH
E z 1001 pts Span 120.0 MHz
Marker
60 d Type | Ref | Tre | X-value | v-vale | Function | Function Result |
M1 1 5.21779 GHz 8.11 dBm
T1 1 5.171638 GHz 2.83 dém Occ Bw 76.963036963 MHz
CF 5.21 GHz 1001 pts Span 240.0 MHz T2 1 5.248601 GHz 2.84 dém
— — —
il | reasuring.. WERAREALS Wl 4 Jil ] wnnnnd e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.If transmitting antennas of directional gain greater than 6 dBi
are used, the peak output power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4 Test Setup

= [

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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SPORTON LAB.

3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #
(power averaging (rms) detection with max hold):
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.

- Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).

+ Trace mode = max hold.

- Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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<Client Mode>

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm

Aft 20dB
Dector: RMS

0

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: MaxHold  SWT: 0.020s

Ant1 Offset:21.20dB  Factor:0.00dB
Ant2 Offset:21.20dB  Factor:0.00dB

25
20
15
10

=100

MK1

ME1
Freq: 5.217 GHz
Level: 8,353 dBm

Center: 5.220 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)

Ref Level: 20.00 dBm
Al 2048
Dector. RMS

30

RBW. 1.00 MHz
VBW. 3.00 MHz

Trace: MaxHold ~ SWT: 0.020s Offset:21.20d8  Factor:0.00dB

25

20

15 MK1

10 ML Freg: 5.218 GHz

Level: 4.749 dBm

-100
Center: 5.220 GHz

Span: 50.000 MHz

-100

Ref Level: 20.00 dBm
Al 2048
Dector. RMS

30

RBW. 1.00 MHz
VBW. 3.00 MHz

Trace: MaxHold ~ SWT: 0.020s Offset:21.20d8  Factor:0.00dB

25

20
15 MKL

10 MK1 Freq: 5.217 GHz
: Level: 6.248 dBm

Center: 5.220 GHz Span: 50.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz
agt 20 dB VEW: 3.00 MHz Ant1 Offset:21.20dB  Factor:0.00dB

Dector: RMS Trace: MaxHold  SWT: 0.020s Ant2 Offset:21.20dB  Factor:0.00dB
0

25

20

. MK1

0 MK1 Freq: 5.214 GHz
5 Level: 8.508 dBm

=100
Center: 5.220 GHz Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 6)
Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz Al 2048 VBW. 3.00 MHz
Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:21.20dB  Factor:0.00dB Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:21.20dB  Factor:0.00dB
30 30
25 25
20 20
15 MK1 15 MK1
10 MKL Freq: 5.221 GHz 10 MK1 Freq: 5.214 GHz
5 Level: 5.426 dBm 5 Level: 6.076 dBm
0 0
-5 -5
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
35 35
-40 -40
45 45
-80 -80
-85 -85
-60 -60
-85 -85
-70 -70
-75 -75
-80 -80
-85 -85
-80 -80
-85 -85
-100 -100
Center: 5.220 GHz Span: 50.000 MHz Center: 5.220 GHz Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm

Aft 20dB
Dector: RMS

0

RBW: 1.00 MHz
WBW: 3.00 MHz
Trace: MaxHold ~ SWT: 0.020s

Antl Offset:21,20dB  Factor:0.00d8
Ant2 Offset:21,.20dB  Factor:0.00d8

25
20
15
10

=100

MK1
MK1 Freq: 5.232 GHz
Level: 8,156 dBm

Center: 5.230 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)

Ref Level: 20.00 d8m REW: 1.00 MHz
At 2048 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold  SWT: 0.020s Offset:21.20d8  Factor:0.00dB
30
256
20
P MK1 .
0 et Freq: 5.235 GHz

Level: 5.247 dBm

-100

Center: 5.230 GHz Span: 100.000 MHz

-100

Ref Level: 20.00 dBm REW: 1.00 MHz
At 2048 VBV: 3.00 MHz
Dector: RMS Trace: MaxHald ~ SWT:0.020s Offset:21.20d8  Factor:0.00dB
256
0
P MKL
0 ML Freq: 5.232 GHz

Level: 5.913 dBm

Center: 5.230 GHz Span: 100.000 MHz
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz
agt 20 dB VEW: 3.00 MHz Ant1 Offset:25.80dB  Factor:0.00dB

Dector: RMS Trace: MaxHold  SWT: 0.020s Ant2 Offset:25.80dB  Factor:0.00dB
0

25

20
18 MK1

10 Freq: 5.227 GHz
5 MK 1 Level: 1.531dBm

=100
Center: 5.210 GHz Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 6)
Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz Al 2048 VBW. 3.00 MHz
Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:25.80d8  Factor:0.00dB Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:25.80d8  Factor:0.00dB
30 30
25 25
20 20
15 MK1 - 15 MK1 -
10 Freq: 5.207 GHz 10 Freq: 5.227 GHz
5 e Level: -1.287 dBm 5 WKL Level: -0.596 dBm
0 0
-5 -5
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
35 35
-40 -40
45 45
-80 -80
-85 -85
-60 -60
-85 -85
-70 -70
-75 -75
-80 -80
-85 -85
-80 -80
-85 -85
-100 -100
Center: 5.210 GHz Span: 120.000 MHz Center: 5.210 GHz Span: 120.000 MHz
TEL : 886-3-327-0868 Page Number : 23 0f 38
FAX : 886-3-327-0855 Issue Date : May 09, 2023

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No. : FR261637B

<Master Mode>

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm

Aft 20dB
Dector: RMS

0

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Ant1 Offset:32.30dB  Factor:0.00dB
Ant2 Offset:32.30dB  Factor:0.00dB

25
20
15
10

=100

MK1

M1
Freq: 5.241 GHz
Level: 14,569 dBm

Center: 5.240 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)

Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz

Dector. RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.30d8  Factor:0.00dB
30

25

20
s MKL MKL

10 Freq: 5.241GHz
: Level: 11536 dBm

-100
Center: 5.240 GHz

Span: 50.000 MHz

Ref Level: 20.00 d8m REW: 1.00 MHz
Att 20 98 VBW: 3.00 MHz
Dector: RMS Trace: MaxHold  SWT: 0.020s Offset:32.30d8  Factor:0.00dB
30
25
20
s MKL MKL

Freg: 5.241GHz
Level: 11.840 dBm

-100
Center: 5.240 GHz

Span: 50.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm
Aft 20dB

Dector: RMS Trace: MaxHold
0

RBW: 1.00 MHz
VBW: 3.00 MHz
SWT: 0.020s

Ant1 Offset:25.80dB  Factor:0.00dB
Ant2 Offset:25.80dB  Factor:0.00dB

25
20
15
10

=100

ME1

M1
Freq: 5.221 GHz
Level: 14,197 dBm

Center: 5.220 GHz

Span: 50.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)

Ref Level: 20.00 dBm
Al 2048
Dector. RMS

30

RBW. 1.00 MHz
VBW. 3.00 MHz

Trace: MaxHold ~ SWT: 0.020s Offset:25.80d8  Factor:0.00dB

25

20
P MKL MKL

10 Freq: 5.221GHz
: Level: 11,388 dBm

-100

Center: 5.220 GHz Span: 50.000 MHz

Ref Level: 20.00 dBm RBW. 1.00 MHz

Al 2048 VBW. 3.00 MHz

Dector. RMS Trace: MaxHold ~ SWT: 0.020s Offset:25.80d8  Factor:0.00dB
30
25
20

MK1
Freg: 5.221GHz
Level: 11.279 dBm

15 MK1

-100
Center: 5.220 GHz

Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm

Aft 20dB
Dector: RMS

0

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: MaxHold  SWT: 0.020s

Ant1 Offset:32.30dB  Factor:0.00dB
Ant2 Offset:32.20dB  Factor:0.00dB

25
20
15
10

=100

M1
Freq: 5.237 GHz
Level: 10,122 dBm

MK1

Center: 5.230 GHz

Span: 100.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 6)

Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz

Dector. RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.30d8  Factor:0.00dB
30

25

20

15 MK1

10 Freg: 5.229 GHz
5 Level: 7.677 dBm

-100
Center: 5.230 GHz

Span: 100.000 MHz

-100

Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz

Dector. RMS Trace: MaxHold ~ SWT: 0.020s Offset:32.20d8  Factor:0.00dB
30

25

20
15 MK1 -

10 MK1 Freg: 5.237 GHz
5 Level: 7.198 dBm

Center: 5.230 GHz Span: 100.000 MHz
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 20.00 dBm RBW: 1.00 MHz
agt 20 dB VEW: 3.00 MHz Ant1 Offset:25.80dB  Factor:0.00dB

Dector: RMS Trace: MaxHold  SWT: 0.020s Ant2 Offset:25.80dB  Factor:0.00dB
0

25

20
18 MK1

10 Freq: 5.227 GHz
5 MK 1 Level: 1.531dBm

=100
Center: 5.210 GHz Span: 120.000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 6)
Ref Level: 20.00 dBm RBW. 1.00 MHz Ref Level: 20.00 dBm RBW. 1.00 MHz
Al 2048 VBW. 3.00 MHz Al 2048 VBW. 3.00 MHz
Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:25.80d8  Factor:0.00dB Dector. RMS Trace: MaxHold ~ SWT. 0.020s Offset:25.80d8  Factor:0.00dB
30 30
25 25
20 20
15 MK1 - 15 MK1 -
10 Freq: 5.207 GHz 10 Freq: 5.227 GHz
5 e Level: -1.287 dBm 5 WKL Level: -0.596 dBm
0 0
-5 -5
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
35 35
-40 -40
45 45
-80 -80
-85 -85
-60 -60
-85 -85
-70 -70
-75 -75
-80 -80
-85 -85
-80 -80
-85 -85
-100 -100
Center: 5.210 GHz Span: 120.000 MHz Center: 5.210 GHz Span: 120.000 MHz
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz

. VBW = 300 kHz

+  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW=2=3MHz

. Detector = Peak

+  Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup

For radiated emissions below 30MHz

i | RX Antenna

- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-0868 Page Number : 30 0f 38
FAX : 886-3-327-0855 Issue Date : May 09, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No. : FR261637B

For radiated test from 1GHz to 18GHz

| EUT ;"— 3m

Metal Full Soldered Ground Plane

For radiated test above 18GHz

Metal Full Soldered Ground Plane

RX Antenna

1

 — o

==

Spectrum Analyzer / Receiver

RX Antenna

Spectrum Analyzer / Receiver
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3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at
least 80 centimeters from any other grounded conducting surface.
2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
| |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
SCHWARZBE Mar. 09, 2023~ Radiation
Horn Antenna BBHA 9120 D {9120D-02038| 1GHz~18GHz | Aug. 09, 2022 Aug. 08, 2023
CK Apr. 11, 2023 (03CH16-HY)
SCHWARZBE | SCHWARZBE Mar. 07, 2023~ Radiation
Horn Antenna BBHA 9120 D| 9120D-1522 | Mar. 10, 2022 Mar. 09, 2023
CK CK Mar. 08, 2023 (03CH16-HY)
SHF-EHF Horn| SCHWARZBE Mar. 07, 2023~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 24, 2022 Nov. 23, 2023
Antenna CK Apr. 11, 2023 (03CH16-HY)
CBL 6111D & -
. Mar. 07, 2023~ Radiation
Bilog Antenna TESEQ 00802N1D01N| 47020 & 06 | 30MHz~1GHz | Oct. 08, 2022 Oct. 07, 2023
06 Apr. 11, 2023 (03CH16-HY)
Rohde & Mar. 07, 2023~ Radiation
Loop Antenna HFH2-72 100488 9 kHz~30 MHz | Sep. 20, 2022 Sep. 19, 2023
Schwarz Apr. 11, 2023 (03CH16-HY)
i Mar. 07, 2023~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | Jun. 28, 2022 Jun. 27, 2023
Apr. 11, 2023 (03CH16-HY)
i Mar. 07, 2023~ Radiation
Preamplifier EMEC EM1G18G 060812 1GHz~18GHz | Dec. 26, 2022 Dec. 25, 2023
Apr. 11, 2023 (03CH16-HY)
. ) Mar. 07, 2023~ Radiation
Preamplifier Keysight 83017A MY53270264 | 1GHz~26.5GHz | Dec. 09, 2022 Dec. 08, 2023
Apr. 11, 2023 (03CH16-HY)
. Mar. 07, 2023~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1GHz | Jul. 04, 2022 Jul. 03, 2023
Apr. 11, 2023 (03CH16-HY)
EMI Test . Mar. 07, 2023~ Radiation
. Keysight N9038A(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 15, 2022 Dec. 14, 2023
Receiver Apr. 11, 2023 (03CH16-HY)
Spectrum . Mar. 07, 2023~ Radiation
Agilent N9010A MY53470118 | 10Hz~44GHz | Jan. 10, 2023 Jan. 09, 2024
Analyzer Apr. 11, 2023 (03CH16-HY)
HUBER + SUCOFLEX Mar. 07, 2023~ Radiation
RF Cable 805935/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 104 Apr. 11, 2023 (03CH16-HY)
HUBER + SUCOFLEX Mar. 07, 2023~ Radiation
RF Cable 802434/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 104 Apr. 11, 2023 (03CH16-HY)
HUBER + SUCOFLEX | EC-A5-300-5 Mar. 07, 2023~ Radiation
RF Cable N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 102 757 Apr. 11, 2023 (03CH16-HY)
) E3 Mar. 07, 2023~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 Apr. 11, 2023 (03CH16-HY)
. Control Turn Mar. 07, 2023~ Radiation
Controller ChainTek 3000-1 N/A N/A N/A
table & Ant Mast Apr. 11, 2023 (03CH16-HY)
. Mar. 07, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Apr. 11, 2023 (03CH16-HY)
. Mar. 07, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Apr. 11, 2023 (03CH16-HY)
Mar. 02, 2023~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 17, 2022 Nov. 16, 2023
Apr. 08, 2023 (THO5-HY)
USB Power 15100041SNO Mar. 02, 2023~ Conducted
DARE RPR3006W 10MHz~6GHz | Jan. 05, 2023 Jan. 04, 2024
Sensor 10 (NO:248) Apr. 08, 2023 (THO5-HY)
Signal Rohde & Mar. 02, 2023~ Conducted
FSv40 101566 10Hz~40GHz | Sep. 01, 2022 Aug. 31, 2023
Analyzer Schwarz Apr. 08, 2023 (THO5-HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Jul. 11, 2022 N/A
Source (COO05-HY)
EMI Test Rohde & Conduction
) ESR3 102388 9kHz~3.6GHz | Dec. 01, 2021 | Jul. 11, 2022 | Nov. 30, 2022
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | Jul. 11, 2022 | Nov. 16, 2022
(COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 03, 2021 | Jul. 11, 2022 | Dec. 02, 2022
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A Jul. 11, 2022 N/A
Schwarz (COO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Jul. 28,2021 | Jul. 11, 2022 | Jul. 27, 2022
CK N (COO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Jul. 11, 2022 | Dec. 29, 2022
(CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 65 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.5dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 56dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR261637B

Test Engineer:

Shiming Liu, Hank Hsu and Sylvia Li

Temperature:

21~25

°C

Test Date:

2023/03/02~2023/04/08

Relative Humidity:

51~54

%
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<Client Mode>

TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR261637B

U-NII-1 MIMO
0, 0,
99% 26 dB IC 99% IC 99%
Dat F Bandwidth | Bandwidthl || = 2ndwidth S} Bandwidin
Mod. Rata NT{ CH. Nﬁq' MH2) MH2) Power Limit | EIRP Limit Note
B 87E2) (dBm) (dBm)
Ant5 [ Ant6 | Ant5 | Ant6 [ Ant5 | Ant6 | Ant5 | Ant6
11a |6Mbps| 2 36 5180 | 16.48 | 16.63 | 20.64 | 24.00 - 2217
T1a |6Mbps| 2 | 44 | 5220 | 16.43 | 17.73 | 20.82 | 33.30 ; 22.16
11a |6Mbps| 2 48 5240 | 16.48 | 17.43 | 20.76 | 32.52 - 2217
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TEST RESULTS DATA

Average Power Table

Report Number : FR261637B

FCC U-NII-1 MIMO
Average FCC

Data e Conducted Conduc?eq DQ .

Mod. Rate NTX CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 | Ant6 | SUM | Ant5 [ Ant6 | Ant5 | Ant6

11a |6Mbps| 2 36 5180 | 14.70 | 16.20 | 18.52 24.00 5.90 Pass
11a |6Mbps| 2 44 5220 | 15.40 | 16.50 | 19.00 24.00 5.90 Pass
11a |6Mbps| 2 48 5240 | 15.10 | 15.80 | 18.47 24.00 5.90 Pass
HT20 | MCSO| 2 36 5180 | 14.80 | 16.20 | 18.57 24.00 5.90 Pass
HT20 | MCSO| 2 44 5220 | 15.50 | 16.60 | 19.10 24.00 5.90 Pass
HT20 | MCSO| 2 48 5240 | 14.90 | 16.00 | 18.50 24.00 5.90 Pass
HT40 | MCSO| 2 38 5190 | 15.70 | 16.70 [ 19.24 24.00 5.90 Pass
HT40 | MCSO| 2 46 5230 | 18.70 [ 19.20 | 21.97 24.00 5.90 Pass
VHT20| MCSO| 2 36 5180 | 14.90 | 16.30 | 18.67 24.00 5.90 Pass
VHT20| MCSO0| 2 44 5220 | 15.60 | 16.70 [ 19.20 24.00 5.90 Pass
VHT20| MCSO0| 2 48 5240 | 15.00 | 16.10 | 18.60 24.00 5.90 Pass
VHT40| MCSO| 2 38 5190 | 15.80 | 16.80 | 19.34 24.00 5.90 Pass
VHT40| MCSO0| 2 46 5230 | 18.80 | 19.30 | 22.07 24.00 5.90 Pass
VHT80| MCSO0| 2 42 5210 | 15.20 | 16.10 | 18.68 24.00 5.90 Pass
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Report Number : FR261637B

TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 MIMO

Average Average

Dat F Power PSD DG p
Mod. Rata NTY{ CH. |\/:qu' Density Limit (dBi) /lfs,f

it Bl 22 (dBm/MHz) (dBm/MHz) &

Ant5 | Ant6 | SUM | Ant5 [ Ant6 | Ant5 | Ant6

11a |6Mbps| 2 36 5180 8.28 8.58 8.42 Pass
11a |6Mbps| 2 [ 44 | 5220 8.35 8.58 8.42 Pass
11a |6Mbps| 2| 48 5240 8.18 8.58 8.42 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR261637B

U-NII-1 MIMO
. IC 99% IC 99%
Data iz || R Bar?c?véi)dth Bomdwigtn | Bandwidth | Bandwidih
Mod. Rate NTY CH. (MHz) | Config. (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant5 [ Ant6 | Ant5 | Ant6 | Ant5 [ Ant6 | Ant5 | Ant6
HE20 [ MCSO| 2 36 5180 | Full | 18.93 | 19.08 | 21.48 | 24.36 - 22.77
HE20 [ MCSO| 2 44 5220 | Full | 18.93 | 19.38 | 21.90 | 32.52 - 22.77
HE20 [MCS0[ 2| 48 | 5240 | Full [18.98 [ 19.18 [ 21.90 | 20.76 - 22.78
HE40 [MCS0[ 2| 38 [ 5190 | Full [37.86 [ 37.86 [ 41.04 [ 41.16 - 23.01
HE40 [MCS0[ 2| 46 [ 5230 | Full [38.06 | 38.36 [ 41.16 | 49.92 - 23.01
HE80 [MCS0[ 2| 42 [ 5210 | Full [76.96 | 77.20 | 82.56 | 83.04 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR261637B

FCC U-NII-1 MIMO
Average FCC
Data Freq. | RU Conducted Conduc.tecli DQ .
Mod. Rate NTH CH. (MHz) | Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 [ Ant6 [ SUM [ Ant5 | Ant6 | Ant5 | Ant6
HE20 |[MCSO| 2| 36 | 5180 | Full [15.00 | 16.40 | 18.77 24.00 5.90 Pass
HE20 |[MCSO| 2| 44 | 5220 | Full [15.70 [ 16.80 [ 19.30 24.00 5.90 Pass
HE20 |[MCSO| 2| 48 | 5240 | Full [15.10 [ 16.20 [ 18.70 24.00 5.90 Pass
HE40 |[MCSO| 2| 38 | 5190 | Full [15.90 [16.90 [ 19.44 24.00 5.90 Pass
HE40 |[MCSO| 2| 46 | 5230 | Full [18.90 [ 19.40 (22.17 24.00 5.90 Pass
HE80 |[MCSO| 2| 42 | 5210 | Full [15.30 [ 16.20 | 18.78 24.00 5.90 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR261637B

FCC U-NII-1 MIMO

Average Average

Power PSD DG
Mod. | P28 |\ cn. | Frea-| RU Density Limit (dBi) FEES

Rate (MHz) | Config. (dBm/MHz) (dBm/MHz) [Fail
Ant5 | Ant6 [ SUM [ Ant5 | Ant6 [ Ant5 | Ant6

HE20 [Mcso| 2| 36 | 5180 | Full 8.51 8.58 8.42 Pass
HE20 [MCSO| 2 | 44 | 5220 | Full 8.51 8.58 8.42 Pass
HE20 [MCSo| 2 | 48 | 5240 | Full 8.44 8.58 8.42 Pass
HE40 [Mcsof 2| 38 [ 5190 | Full 5.29 8.58 8.42 Pass
HE40 [MCSo| 2| 46 | 5230 | Full 8.16 8.58 8.42 Pass
HE8O [MCso| 2| 42 | 5210 | Full 1.53 8.58 8.42 Pass
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<Master Mode>

TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR261637B

U-NII-1 MIMO
0, 0,
99% 26 dB IC 99% IC 99%
Dat F Bandwidth | Bandwidthl || = 2ndwidth S} Bandwidin
Mod. Rata NT{ CH. Nﬁq' MH2) MH2) Power Limit | EIRP Limit Note
B 87E2) (dBm) (dBm)
Ant5 [ Ant6 | Ant5 | Ant6 [ Ant5 | Ant6 | Ant5 | Ant6
11a |6Mbps| 2 36 5180 | 16.48 | 16.63 | 20.64 | 24.00 - 2217
T1a |6Mbps| 2 | 44 | 5220 | 16.43 | 17.73 | 20.82 | 33.30 ; 22.16
11a |6Mbps| 2 48 5240 | 16.48 | 17.43 | 20.76 | 32.52 - 2217
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TEST RESULTS DATA

Average Power Table

Report Number : FR261637B

FCC U-NII-1 MIMO
Average FCC

Data e Conducted Conduc?eq DQ .

Mod. Rate NTX CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 | Ant6 | SUM | Ant5 [ Ant6 | Ant5 | Ant6

11a |6Mbps| 2 36 5180 | 18.90 | 20.40 | 22.72 30.00 5.90 Pass
11a |6Mbps| 2 44 5220 |121.90 | 21.60 | 24.76 30.00 5.90 Pass
11a |6Mbps| 2 48 5240 |21.80 | 21.70 | 24.76 30.00 5.90 Pass
HT20 | MCSO| 2 36 5180 | 18.90 | 20.40 | 22.72 30.00 5.90 Pass
HT20 | MCSO| 2 44 5220 | 21.50 [21.10 | 24.31 30.00 5.90 Pass
HT20 | MCSO| 2 48 5240 | 21.20 [ 21.00 | 24.11 30.00 5.90 Pass
HT40 | MCSO| 2 38 5190 | 15.70 | 16.70 [ 19.24 30.00 5.90 Pass
HT40 | MCSO| 2 46 5230 | 21.00 | 20.30 | 23.67 30.00 5.90 Pass
VHT20| MCSO| 2 36 5180 | 19.00 | 20.50 | 22.82 30.00 5.90 Pass
VHT20| MCSO0| 2 44 5220 | 21.60 [ 21.20 | 24.41 30.00 5.90 Pass
VHT20| MCSO0| 2 48 5240 | 21.30 [21.10 | 24.21 30.00 5.90 Pass
VHT40| MCSO| 2 38 5190 | 15.80 | 16.80 | 19.34 30.00 5.90 Pass
VHT40| MCSO0| 2 46 5230 |21.10 | 20.40 | 23.77 30.00 5.90 Pass
VHT80| MCSO0| 2 42 5210 | 15.20 | 16.10 | 18.68 30.00 5.90 Pass
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Report Number : FR261637B

TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 MIMO

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHz) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant5 | Ant6 | SUM | Ant5 [ Ant6 | Ant5 | Ant6

11a |6Mbps| 2 36 5180 12.40 14.58 8.42 Pass
11a |6Mbps| 2 | 44 | 5220 14.14 14.58 8.42 Pass
11a |6Mbps| 2| 48 5240 14.57 14.58 8.42 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR261637B

U-NII-1 MIMO
. IC 99% IC 99%
Data iz || R Bar?c?véi)dth Bomdwigtn | Bandwidth | Bandwidih
Mod. Rate NTY CH. (MHz) | Config. (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant5 [ Ant6 | Ant5 | Ant6 | Ant5 [ Ant6 | Ant5 | Ant6
HE20 [ MCSO| 2 36 5180 | Full | 18.93 | 19.08 | 21.48 | 24.36 - 22.77
HE20 [ MCSO| 2 44 5220 | Full | 18.93 | 19.38 | 21.90 | 32.52 - 22.77
HE20 [MCS0[ 2| 48 | 5240 | Full [18.98 [ 19.18 [ 21.90 | 20.76 - 22.78
HE40 [MCS0[ 2| 38 [ 5190 | Full [37.86 [ 37.86 [ 41.04 [ 41.16 - 23.01
HE40 [MCS0[ 2| 46 [ 5230 | Full [38.06 | 38.36 [ 41.16 | 49.92 - 23.01
HE80 [MCS0[ 2| 42 [ 5210 | Full [76.96 | 77.20 | 82.56 | 83.04 - 23.01

A2-40f6



TEST RESULTS DATA

Average Power Table

Report Number : FR261637B

FCC U-NII-1 MIMO
Average FCC
Data Freq. | RU Conducted Conduc.tecli DQ .
Mod. Rate NTH CH. (MHz) | Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 [ Ant6 [ SUM [ Ant5 | Ant6 | Ant5 | Ant6
HE20 |[MCSO| 2| 36 | 5180 | Full [19.10 [20.60 [22.92 30.00 5.90 Pass
HE20 |[MCSO| 2| 44 | 5220 ( Full [21.70 [21.30 |24.51 30.00 5.90 Pass
HE20 |[MCSO| 2| 48 | 5240 ( Full [21.40 [21.20 |24.31 30.00 5.90 Pass
HE40 |[MCSO| 2| 38 | 5190 | Full [15.90 [16.90 [ 19.44 30.00 5.90 Pass
HE40 |[MCSO| 2| 46 | 5230 | Full [21.20 (20.50 |23.87 30.00 5.90 Pass
HE80 |[MCSO| 2| 42 | 5210 | Full [15.30 [ 16.20 | 18.78 30.00 5.90 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR261637B

FCC U-NII-1 MIMO

Average Average

Power PSD DG
Mod. | P28 |\ cn. | Frea-| RU Density Limit (dBi) FEES

Rate (MHz) | Config. (dBm/MHz) (dBm/MHz) /Fail
Ant5 | Ant6 [ SUM [ Ant5 | Ant6 [ Ant5 | Ant6

HE20 |MCSO0| 2| 36 | 5180 [ Full 12.79 14.58 8.42 Pass
HE20 |MCSO| 2| 44 | 5220 [ Full 14.20 14.58 8.42 Pass
HE20 |MCSO| 2| 48 | 5240 [ Ful 14.09 14.58 8.42 Pass
HE40 |MCSO| 2| 38 | 5190 [ Full 5.29 14.58 8.42 Pass
HE40 |MCSO| 2| 46 | 5230 [ Ful 10.12 14.58 8.42 Pass
HE80 |MCSO| 2| 42 | 5210 [ Ful 1.53 14.58 8.42 Pass

A2-60f6



ssamonas. FCC RADIO TEST REPORT Report No. : FR261637B

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO : 261637
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70t
> 60_\ : CISPR-OP LimitatMain Plrts
o +
©
£ 501
(5]
: i l &% .
= 401 ®
1 2
30t
20t
107
o+——t+—+—+—+++—+ — —
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.179250 26.34 54.52 28.18 | L1 OFF 19.6
0.179250 40.80 64.52 23.72 | L1 OFF 19.6
0.550500 28.11 46.00 17.89 | L1 OFF 19.6
0.550500 39.99 56.00 16.01 | L1 OFF 19.6
0.575250 25.58 46.00 2042 | L1 OFF 19.6
0.575250 42.37 56.00 13.63 | L1 OFF 19.6
0.600000 35.48 46.00 10.52 | L1 OFF 19.6
0.600000 44.32 56.00 11.68 | L1 OFF 19.6
16.228500 41.44 50.00 856 | L1 OFF 19.8
16.228500 43.27 60.00 16.73 | L1 OFF 19.8
17.002500 30.77 50.00 19.23 | L1 OFF 19.8
17.002500 36.32 60.00 23.68 | L1 OFF 19.8
18.366000 39.79 50.00 10.21 | L1 OFF 19.8
18.366000 44.41 60.00 15.59 | L1 OFF 19.8
23.129250 41.94 50.00 8.06 | L1 OFF 19.8
23.129250 43.28 60.00 16.72 | L1 OFF 19.8




EUT Information

Report NO : 261637
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80T
70T
. 60_\ CISPR-OP LimitatMain
m L
©
£ 50--‘
[J]
E, T ¢ A® o
40t
1 4
30T
20T
107
0 } } —t—+——— } } ——— } !
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.161250 32.64 55.40 22.76 | N OFF 19.6
0.161250 46.34 65.40 19.06 | N OFF 19.6
0.546000 28.96 46.00 17.04 | N OFF 19.6
0.546000 36.58 56.00 19.42 | N OFF 19.6
0.591000 36.54 46.00 9.46 | N OFF 19.6
0.591000 43.45 56.00 12.55 | N OFF 19.6
16.228500 41.17 50.00 8.83 | N OFF 19.9
16.228500 42.82 60.00 17.18 | N OFF 19.9
17.934000 34.76 50.00 15.24 | N OFF 19.9
17.934000 40.01 60.00 19.99 | N OFF 19.9
18.305250 40.38 50.00 9.62 | N OFF 19.9
18.305250 44.70 60.00 15.30 | N OFF 19.9
23.129250 42.28 50.00 772 | N OFF 20.0
23.129250 43.49 60.00 16.51 | N OFF 20.0

Plorts



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR261637B

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 20~25°C

Andy Yang, Gary Guo and Steven Wu
Relative Humidity : 50~60%

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5148.46 58.19 -15.81 74 43.7 33 10.96 | 29.47 | 199 35 P H
5149.76 49.76 -4.24 54 35.27 33 10.96 | 29.47 | 199 35 A H
* 5180 112.5 - - 98.04 33 10.96 29.5 199 35 P H
* 5180 104.71 - - 90.25 33 10.96 29.5 199 35 A H
H
802.11a
H
CH 36
5149.76 60.16 -13.84 74 45.67 33 10.96 | 29.47 | 301 | 176 P \
5180MHz
5150 51.52 -2.48 54 37.03 33 10.96 | 29.47 | 301 | 176 A |V
* 5180 112.54 - - 98.08 33 10.96 29.5 301 | 176 P \
* 5180 106.38 - - 91.92 33 10.96 29.5 301 | 176 A |V
\
\
5146.9 59.36 -14.64 74 44.77 33.1 10.96 | 29.47 | 324 | 189 P H
5147.42 48.34 -5.66 54 33.75 33.1 10.96 | 29.47 | 324 | 189 A H
* 5220 116.35 - - 101.71 33.2 1098 | 2954 | 324 | 189 P H
* 5220 110.86 - - 96.22 33.2 10.98 | 2954 | 324 | 189 A H
5376 56.39 -17.61 74 41.99 32.95 11.13 | 29.68 | 324 | 189 P H
802.11a
5412.68 44.69 -9.31 54 30.23 33 11.18 | 29.72 | 324 | 189 A H
CH 44
5148.46 61.87 -12.13 74 47.28 33.1 10.96 | 29.47 | 365 | 356 P \
5220MHz
5148.98 52.81 -1.19 54 38.22 33.1 10.96 | 29.47 | 365 | 356 AV
* 5220 118.58 - - 103.94 33.2 10.98 | 29.54 | 365 | 356 P \
* 5220 112.84 - - 98.2 33.2 1098 | 2954 | 365 | 356 AV
5375.44 54.64 -19.36 74 40.24 32.95 11.13 | 29.68 | 365 | 356 P \
5376 44.79 -9.21 54 30.39 32.95 11.13 | 29.68 | 365 | 356 AV
TEL : 886-3-327-0868 Page Number : Clof C19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

5142.22 53.87 -20.13 74 39.37 33 10.96 | 29.46 | 207 39 P H
5143.52 43.11 -10.89 54 28.61 33 10.96 29.46 207 39 A H
* 5240 113.22 - - 98.86 32.92 11 29.56 | 207 39 P H
* 5240 107.23 - - 92.87 32.92 11 29.56 207 39 A H
5353.6 53.44 -20.56 74 39.09 32.9 11.11 | 29.66 | 207 39 P H
802.Ha 5431.16 43.22 -10.78 54 28.85 329 11.21 29.74 207 39 A H
a8 5107.64 54.59 -19.41 74 40.06 33 10.96 29.43 301 1 P \%
5240MHz
5041.6 44.2 -9.8 54 29.42 33.2 10.95 | 29.37 | 301 1 A |V
* 5240 115.33 - - 100.97 32.92 11 29.56 301 1 P \%
* 5240 109.34 - - 94.98 32.92 1 29.56 | 301 1 A |V
5376.28 53.57 -20.43 74 39.22 32.9 11.13 29.68 301 1 P \%
5376.28 46.34 -7.66 54 31.99 32.9 11.13 | 29.68 | 301 1 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20of C19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10360 46.69 -21.51 68.2 58.93 38.7 16.22 | 67.16 - - P H
15540 46.3 -27.7 74 55.56 37.54 19.81 | 66.61 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 47.76 -20.44 68.2 60 38.7 16.22 | 67.16 - - P \%
5180MHz
15540 47.27 -26.73 74 56.53 37.54 19.81 | 66.61 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C30of C19
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FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10440 50.29 -17.91 68.2 62.39 38.92 16.28 | 67.12 - - P H
15660 58.28 |-15.72 74 67.06 37.44 19.87 | 66.79 | 275 88 P | H
15660 48.3 -5.7 54 57.08 37.44 19.87 | 66.79 275 88 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 49.97 -18.23 68.2 62.07 38.92 16.28 | 67.12 - - P \%
5220MHz
15660 58.31 |-15.69 74 67.09 37.44 19.87 | 66.79 | 298 | 175 \
15660 48.62 -5.38 54 57.4 37.44 19.87 | 66.79 298 175 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 0of C19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 46.97 -21.23 68.2 59.06 38.7 16.31 67.1 - - P H
15720 47.07 -26.93 74 56.54 37.5 19.91 | 66.88 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 47.32 -20.88 68.2 59.41 38.7 16.31 67.1 - - P \%
5240MHz
15720 47.73 -26.27 74 57.2 37.5 19.91 | 66.88 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)

5149.76 60.2 -13.8 74 45.71 33 10.96 29.47 195 32 P H

5150 50.83 -3.17 54 36.34 33 10.96 29.47 195 32 A H

* 5180 111.01 - - 96.55 33 10.96 29.5 195 32 P H

* 5180 104.1 - - 89.64 33 10.96 29.5 195 32 A H

802.11ax H
HE20 Full H
CH 36 5148.98 62.44 -11.56 74 47.95 33 10.96 29.47 361 174 P \%
5180MHz 5150 5226 | -1.74 54 37.77 33 1096 | 29.47 | 361 | 174 | A | V
* 5180 112.81 - - 98.35 33 10.96 29.5 361 174 P \%

* 5180 106 - - 91.54 33 10.96 29.5 361 174 A \%

\%

\%

51495 59.59 -14.41 74 45.1 33 10.96 29.47 200 37 P H

5149.76 49.97 -4.03 54 35.48 33 10.96 29.47 200 37 A H

* 5220 117.28 - - 102.78 33.06 10.98 29.54 200 37 P H

* 5220 109.81 - - 95.31 33.06 10.98 29.54 200 37 A H

802.11ax 5362.56 55.86 -18.14 74 41.59 32.83 11.11 29.67 200 37 P H
HEZ20 Full 5352.2 44.03 -9.97 54 29.79 32.8 11.1 29.66 200 37 A H
CH 44 5147.42 64.17 -9.83 74 49.68 33 10.96 29.47 268 177 P Vv
5220MHz 5148.98 5223 | -1.77 54 37.74 33 10.96 | 29.47 | 268 | 177 | A | V
* 5220 117.96 - - 103.46 33.06 10.98 29.54 268 177 P Vv

* 5220 110.18 - - 95.68 33.06 10.98 29.54 268 177 A \%

5405.96 55.07 -18.93 74 40.73 32.89 11.16 29.71 268 177 P \%

5376 45.28 -8.72 54 30.98 32.85 11.13 29.68 268 177 A \%

TEL : 886-3-327-0868 Page Number : C6 of C19

FAX : 886-3-327-0855
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Report No. : FR261637B

5147.42 61.7 -12.3 74 47.21 33 10.96 29.47 195 179 P H
5146.12 49.65 -4.35 54 35.16 33 10.96 29.47 195 179 A H
* 5240 116.89 - - 102.43 | 33.02 11 29.56 | 195 | 179 P H
* 5240 109.65 - - 95.19 33.02 11 29.56 195 179 A H
802.11ax 5356.4 56.2 -17.8 74 4195 | 3281 | 11.11 | 2967 | 195 | 179 | P | H
HE20 Full 5350 44.48 -9.52 54 30.24 32.8 11.1 29.66 195 179 A H
CH 48 5142.48 63 -11 74 48.5 33 10.96 29.46 267 175 P \%
5240MHz 5142.22 51.91 | -2.09 54 37.41 33 10.96 | 29.46 | 267 | 175 | A |V
* 5240 119.35 - - 104.89 33.02 11 29.56 267 175 P \%
* 5240 111.07 - - 96.61 33.02 11 29.56 267 175 A \%
5357.24 57.78 -16.22 74 43.53 32.81 11.11 29.67 267 175 P \%
5355.28 46.44 -7.56 54 32.18 3281 11.11 29.66 267 175 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 47.6 -20.6 68.2 59.84 38.7 16.22 67.16 - - P H
15540 46.72 -27.28 74 55.98 37.54 19.81 66.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 46.99 -21.21 68.2 59.23 38.7 16.22 67.16 - - P \%
5180MHz 15540 47.29 | -26.71 74 56.55 | 37.54 | 19.81 | 66.61 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C8of C19
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FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 47.92 -20.28 68.2 59.84 38.92 16.28 67.12 - - P H
15660 58.81 |-15.19 74 68.29 37.44 19.87 | 66.79 | 275 88 P H
15660 47.86 -6.14 54 57.34 37.44 19.87 66.79 275 88 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 47.98 -20.22 68.2 59.9 38.92 16.28 67.12 - - P \%
5220MHz 15660 58.07 | -15.93 74 67.55 | 37.44 | 19.87 | 66.79 | 298 | 175 Y
15660 47.22 -6.78 54 56.7 37.44 19.87 66.79 298 175 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C9 of C19
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10480 58.03 -10.17 68.2 69.98 38.84 16.31 67.1 324 318 P H
15720 61.07 -12.93 74 70.82 37.22 19.91 66.88 272 87 P
15720 494 -4.6 54 59.15 37.22 19.91 66.88 272 87 A
802.11ax
HE20 Full
CH 48 10480 55.02 -13.18 68.2 66.97 38.84 16.31 67.1 316 244 P
5240MHz 15720 58.57 | -15.43 74 68.32 | 37.22 | 1991 | 66.88 | 209 | 267
15720 47.34 -6.66 54 57.09 37.22 19.91 66.88 209 267 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C19
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5148.46 61.14 -12.86 74 46.65 33 10.96 29.47 189 182 P H
5147.42 51.84 -2.16 54 37.35 33 10.96 29.47 189 182 A H
* 5190 106.27 - - 91.82 33 10.96 29.51 189 182 P H
* 5190 98.71 - - 84.26 33 10.96 29.51 189 182 A H
802.11ax 5375.44 52.78 -21.22 74 38.43 329 11.13 29.68 189 182 P H
HE40 Full 5405.96 41.71 -12.29 54 27.36 32.9 11.16 29.71 189 182 A H
CH 38 5147.42 61.45 -12.55 74 46.96 33 10.96 29.47 195 104 P \%
5190MHz 5149.24 52.65 | -1.35 54 38.16 33 1096 | 29.47 | 195 | 104 | A | V
* 5190 106.55 - - 92.1 33 10.96 29.51 195 104 P \%
* 5190 99.1 - - 84.65 33 10.96 29.51 195 104 A \%
5379.64 51.81 -22.19 74 37.47 32.9 11.13 29.69 195 104 P \%
5376.28 42.95 -11.05 54 28.6 329 11.13 29.68 195 104 A \%
5143.78 56.57 -17.43 74 42.08 33 10.96 29.47 197 36 P H
5146.64 46.84 -7.16 54 32.35 33 10.96 29.47 197 36 A H
* 5230 110.05 - - 95.57 33.04 10.99 29.55 197 36 P H
* 5230 103.5 - - 89.02 33.04 10.99 29.55 197 36 A H
802.11ax 5377.96 53.58 -20.42 74 39.28 32.86 11.13 29.69 197 36 P H
HE40 Full 5376 43.45 -10.55 54 29.15 32.85 11.13 29.68 197 36 A H
CH 46 5142.22 60.48 -13.52 74 45.98 33 10.96 29.46 268 176 P Vv
5230MHz 5146.38 49.36 | -4.64 54 34.87 33 10.96 | 29.47 | 268 | 176 | A | V
* 5230 110.26 - - 95.78 33.04 10.99 29.55 268 176 P \Y,
* 5230 103.27 - - 88.79 33.04 10.99 29.55 268 176 A \%
5362 55.04 -18.96 74 40.78 32.82 11.11 29.67 268 176 P \%
5376 44.26 -9.74 54 29.96 32.85 11.13 29.68 268 176 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C19
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 46.98 -21.22 68.2 59.2 38.7 16.23 67.15 - - P H
15570 47.37 -26.63 74 56.75 37.46 19.82 66.66 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 46.9 -21.3 68.2 59.12 38.7 16.23 | 67.15 - - P |V
5190MHz 15570 47.31 | -26.69 74 56.69 | 37.46 | 19.82 | 66.66 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10460 47.46 -20.74 68.2 594 38.88 16.29 67.11 - - P H
15690 47.8 -26.2 74 57.49 37.26 19.89 | 66.84 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 47.54 -20.66 68.2 59.48 38.88 16.29 | 67.11 - - P \Y
5230MHz 15690 47.77 | -26.23 74 57.46 | 37.26 | 19.89 | 66.84 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C19
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Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
5147.42 62.23 -11.77 74 47.74 33 10.96 29.47 246 183 P H
5146.12 52.38 -1.62 54 37.89 33 10.96 29.47 246 183 A H
* 5210 101.69 - - 87.27 32.98 10.97 | 29.53 | 246 | 183 P H
* 5210 94.37 - - 79.95 32.98 10.97 | 29.53 | 246 | 183 A | H
802.11ax 5377.4 53.05 |-20.95 74 38.7 329 11.13 | 29.68 - - P | H
HES8O0 Full 5351.36 41.89 -12.11 54 27.55 32.9 11.1 29.66 156 23 A H
CH 42 5148.72 61.67 -12.33 74 47.18 33 10.96 29.47 156 23 P \%
5210MHz 5149.76 51.45 | -2.55 54 36.96 33 10.96 | 29.47 | 156 | 23 AV
* 5210 102.74 - - 88.32 32.98 10.97 29.53 156 23 P \%
* 5210 94.19 - - 79.77 32.98 10.97 29.53 156 23 A \%
5417.16 53.9 -20.1 74 39.54 32.9 11.18 29.72 156 23 P \%
5376 41.89 -12.11 54 27.54 329 11.13 29.68 156 23 A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10420 46.8 -21.4 68.2 58.97 38.7 16.26 67.13 - - P H
15630 46.65 -27.35 74 56.27 37.28 19.85 66.75 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 42 10420 47.43 -20.77 68.2 59.6 38.7 16.26 67.13 - - P \%
5210MHz 15630 46.26 | -27.74 74 55.88 | 37.28 | 19.85 | 66.75 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission above 18GHz

WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)

22536 40.99 | -33.01 74 61.12 38.3 -3.84 | 54.59 - - P H

38110 46.87 -41.33 68.2 61.6 43.49 -0.83 57.39 - - P H

H

H

H

H

H

H

H

H

H

802.11a H

SHF 22120 40.94 -33.06 74 61.14 38.15 -3.67 54.68 - - P \%

36850 4561 |-42.59 68.2 61.37 43.1 -0.71 | 58.15 - - P |V

\%

\%

Vv

\%

Vv

\%

\%

\%

\%

\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C16 of C19

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+6 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
81.84 29.92 |-10.08 40 47.23 13.67 1.32 323 128 99 Q | H
101.55 33.68 -9.82 43.5 48.22 16.15 1.55 32.24 122 94 H
167.16 34.5 -9 43.5 48.95 15.86 1.99 323 118 81 Q | H
201.72 37.63 -5.87 43.5 52.78 14.99 2.17 3231 | 134 81 Q | H
233.58 36.99 -9.01 46 50.38 16.59 2.35 32.33 | 115 86 Q | H
456.8 36.28 -9.72 46 42.28 23.19 3.29 32.48 | 116 87 Q | H
H
H
H
H
H
802.11a H
LF 53.49 38.82 -1.18 40 57.31 12.87 0.94 32.3 100 26 Q \%
69.69 34.47 -5.53 40 53.31 12.25 1.19 32.28 182 353 Q \Y,
81.57 33.21 -6.79 40 50.55 13.64 1.32 32.3 125 66 Q \%
166.89 37.44 -6.06 43.5 51.88 15.88 1.98 32.3 100 82 Q \%
237.09 33.14 -12.86 46 46.11 16.99 2.37 32.33 153 38 Q \Y,
488.3 39.87 -6.13 46 45.26 23.74 3.4 32.53 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C18 of C19
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5150 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB) = Level(dBuV/m) — Limit Line(dBpV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C19 of C19
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Andy Yang, Gary Guo and Steven Wu

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D53
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

o oo 2023000 iy s 2023046
o 0
g . :
ag |
o o
209 %
w09 AN wi
700 / LY 700 UT WL Ll ] seacun)
60.0( 3 60.0/
o ) - b Wt o o - et et el
100] PPy ——
2 %0q
2 g
0 g
oo S S FE T Fio ST S0 S S R R 50 L o0 T e o0 700
ey Hroqwncs )
o3cHIGHY site 03cH1I6HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_230323 HORIZONTAL
REW:I006.000KHz VBW3000.000KHz SWTAuto ROW:I000000KHz VBW3000000KHz SWTAuto
" oo 2023069 vy oue 2023048
o o
- g
g o ;
1000 VA 1000/
209 %
w09 wg
70.0| \\ 70.0/
504 A wg
T
wd V- wd e
oo 109 I
—
30.0/ 3000
209 g
1 g
R LT 8 L o0 o E o0 700
Feasonts Froqvncs )
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition /AV6_54 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
5+6 Vertical Fundamental
"
| o
X N
70.0| / \ 700 HTH mirt I I PEAK(UN,
s
ol e ] 500 MMMWW st o
400 A0
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL
Ao T003000R 1 vanT oot STt o000 0boRs v Sace0R WA
Peak
o
S 0 i i B N ot E———
o 5 ——
30.0{ 30,
N e
RBOG soRe BTk Tty oviio0aso0ks i Vou Loookrs Swas
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

) dBovim) Date: 20230308 ) asuvim) Dater2022.02.08
1200 1300
1200 1200 "
o) Y 09
904 J\( " m s09
300 o o s0of—
700 N’V ro0f— LTI I R e PEAKIUNY,
600 i /\/«('\ 600) I et dnii
P SPRPINE TN PR R N Y 500) Wwwwdwww“l S
400/ AnuM ot
200) 200
200 200
100) 100
S, S0 G070 B0, 5o B0 1S B7a o6 5310 530 50 00 700 D 7000 ED £ 7
Froauency (Miz Froquency ()
2 03CHI6-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_02038_220809 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_02038_220809 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) dBovim) Date 2023.03.08 ) aBavimy Dater2023.02.08
1200 1300
1200 1200
100 109
o
A -
Ay
700 £l A 7o
00 ; /\N\f” v o o s
X ¥ 50.0 F ——
o - e B — ==
T
200 s00}—=
200 200
100 100
Sk, S0 Bo7o. B%. B0, 5%, 5156 70 B0 310 250 o 00 7005 5o o, 5000 o 7
Froquency (Miz Froquency (iz)
site £03CHI6-HY site 03CH16-HY
Condition  : AV6_BE_54 3m 91200_02038_220809 HORIZONTAL Condition AV6_54 3m 91200_02038_220809 HORTZONTAL

RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.03.08

N
A,

o0t A

50 N\“W‘A,« v +

" "
500/ x

PEAK_BE( 74

W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370. 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120D_02038_220809 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

e

-]

900 f ]"v«

wf gty

il ",

sogft! Y T

o . =

- S -
e

-
sie o
Condition AV6_BE_54 3m 9120Db_02038_220809 HORIZONTAL

RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D5 of D53
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FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

5+6

Vertical

Fundamental

Avg.

s By Date: 20230308 s apavim) Date 2023.03.08
1200 1200
120.0| AN 120.0] 1
o 0
a0 i W 500
704 1w T U T A v
o L " [t
P SO M A s09) st
10 0t
204 200
20 200
104 100
So%0 0%, B07o. 508 B0 510150 S0 S0 S0 530 a0 050 7006 5006 006 e o0 T
Froquency oz Frequency (W)
ite 2 03CHI6-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_02038_220809 VERTICAL Condition PEAK(UNLI) 3m 9120D_02038_220809 VERTICAL
+ RBW:1000.000K+Hz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s By Date 2023.03.08 ) apuvim) Date: 2023.03.08
1300 1209
1200 1209
o AR o
1000) [ \\ 1009
i . -
a0 500
700 A S 70
504 w MN ¥ 600 e
s0d — L~ 509 - =
qog T T 400 Y -w*‘”’) — i
300/ 30.00 s
20 200
10d 100
So%0 0%, BoTo. 508 B0, 510156 570, 16 B0, 5230 o o00 2000, 5000 o0 5000 o g
Froquoncy oz Frequency (bn)
site +03CH16-HY site 03CHI6-HY
Condition  : AVG_BE_54 3m 9120D_02038_220809 VERTICAL Condition AVG_54 3m 91200_02038_220809 VERTICAL
 RBWE1000.000KHz VBW:L0OOKHz SWT:Auto

RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.03.08

il
w\/ %\«
it ‘«Wf

50.0) 'M”vb\,wm,, Y

PEAK_BE( 74

sttt o |

W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370. 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120>_02038_220809 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.03.08

wd Lo
900 i L\f‘

700)
i

V6 e 54

'
s0d /W‘/\fwm\_

W80 5210, 5230, 5250. 5270, 5290, 5310. 5930, 5360, 5370. 5390, 5410 5430 5460
Froquency (MHz)

site 03CHI6-HY
Condition AV6_BE_54 3m 9120b_02038_220809 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank
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FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

) Buvim) Dote: 20230405 2 mavim) Dote: 20230406
1300 1300
1200 1200 7
1100 Y, 1100
1000 | 1000
904 a0
300 a0
700 Fi 00— I PR H PEAK(UNI),
o0l At 00 o ———
! 509 e
400 mu.,,uww
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200 00
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S0, 500, 070 5090, SO, 50§10 S0 6190, 210 5. 520 00 7000 £ 2000, ED 000 K
Froquency (Miz) Frequency (Hz)
2 03CHI6-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNLI) 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Dote: 20230405 2 mavim) Date: 20230405
1300 1300
1200 1200
1100 1100
1004 Ay 100
k o
800 a0
o
700/ f 70.0/
50 500
A """
04 400 T
I
300 3000
200 200
100 100
0. 500, 5070 5090, 510, 5130, 5160, G0 5190, 210 5230 0 00 7000 3000, 000 ED 000 K
Froquency (Miz) Frequency (M2
site +03CHI6-HY site 03CHI6-HY
Condition + AVG_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:L000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.04.06.

100 Yy
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900

800 PERK BE T4
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- S ‘

500)
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Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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odl B S IO N S w—

300
200)
100
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Condition AV6_BE_54 3m 9120>_1522_230323 HORIZONTAL

RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

5+6 Vertical Fundamental

o - [
wd
700 700l LT P4 PEAK(UNI),
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+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.04.06.
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Peak Left blank
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Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz
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Avg.
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site 03CHI6-HY site 03CH16-HY
Condition PEAK_BE_74 3m 91200_1522_230323 HORTZONTAL Condition PEAK(UNIT) 3m 91200_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
a8 Date: 20230406 A (@Buvim) Date: 20230405
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site 03CHI6-HY site 03CH16-HY
Condition AV6_BE_54 3m 9120b_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

5+6

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condition PEAK_BE_74 3m 91200_1522_230323 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522_230323 VERTICAL
RBVLICO3000KH2 VBW-3000000KHz SWT:Acto RBVI000000KHz VBW 3000 000KHz SWT-Asto
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g o
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e e e e S B Ee R e e o0 e %
ooy ey i
site oacHs 1y sie oacris. 1y
Condion AV, BE 54 3m 91200,1522_230323 VERTICAL Conditin - AVE. 54 3n91200_1522 230323 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) gBuvm) bate 20230307 s aouvim oate 20230307
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Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
 RBWI000 000KHZ VBW:3000.000KHz SWTiAuto RBW:I000000KHz VBW:3000000KHz SWT:AuTo
Peak
1 By st 2230307 s aouvim oate 20236307
1304 1300
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100 1000
onq) 20
anq) \ 500
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60 /\ﬂ// 0. e sl
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200 200
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D R I R e o 00 700 5ot o 5000 o 7
ooy iz Freauency )
site +03CHI6-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.03.07

100 y

1000 V\»\“
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W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.03.07

V6 e 54
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300
200)
100

W80 5210, 5230, 5250. 5270, 5290. 5310, 5930, 5360, 5370, 5390, 5410 5430 5460

Froquency (MHz)

site 03CHI6-HY
Condition AV6_BE_54 3m 9120b_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

5+6

Vertical

Fundamental

1 9BuVim) Date: 2023.03.07
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) Date: 2023.0307
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Condition : PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:Auto REW:1000000KHz VBW:3000000KHz SWTiAuto
1 By vate 20230307 s aouvim oate 20236307
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site - 03cHIs HY site 03CHI6-HY
Condition  : AV6_BE_54 3n 91200_1522_220310 VERTICAL Condifion : AV6. 54 3 91200,_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.03.07

sogf
800 PEAK_BE| 74|
700} K“

W80 5210, 6230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120>_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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o
R,
Condition AV6_BE_54 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
RBWHIOO0000K+ 2 VBWE3000000KHz SWTAuto REWHIO0000KH2 VBV 3000000KHz SWT-Auto
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1 g
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Codition - AV, BE. 54 3m 91200,_1522_220310 HORTZONTAL Condition AV, 54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D18 of D53



ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.03.07

s R A Y
A
0] MW

1
500 SATAN S
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W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.03.07
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Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D19 of D53
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

5+6

Vertical

Fundamental

1 9BuVim)

Date: 2023.03.07

::': A

) g8

) Date: 2023.0307

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Froauency (Miz Frequency (W)
:03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
s By Date: 2023.03.07 ) aovim) Date: 2023.03.07
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1200 1209
o o
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Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition

AV6_54 3m 9120D_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.03.07
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vl qf\m
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60 A\‘“\Mww P
wod N Attt Mo

W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120>_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.03.07
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Condition AVG_BE 54 3m 91200_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

5+6

Horizontal

Fundamental

Date: 2023.04.06.

Avg.

RBW:1000.000KHz VBW:0.300KHzZ SWT:Auto

) @Bavim) Date:2023.04.06
1300 1300
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Condition PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_230323 HORTZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 Dote: 2020400 ) o Date: 20230406
1300 1300
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Freauency (W2 Freauency ()
site 03CHI6-HY site 03CH16-HY
Condition AV6_BE_54 3m 91200_1522_230323 HORTZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

5+6
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Fundamental

Date: 2023.04.06.
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reA B 7 amorze ez 2o oz
Peak Left blank

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

5+6

Vertical

Fundamental

Avg.
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Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNLT) 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000K+Hz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition  : AVG_BE_54 3m 91200_1522_230323 VERTICAL Condition AVG_54 3m 91200_1522_230323 VERTICAL
+ RBWE1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.04.06.
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PEAK_BE( 74

W80 5210, 5230, 5250, 5270, 5290, 5310, 5930, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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Condition AV6_BE_54 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

5+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condifion. £ AVG,_BE_ 54 3n 91200,_1522_220310 HORIZONTAL Condition AV, 54 3m 91200_1522_220310 HORTZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.03.07

PEAK_BE( 74

W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 530, 5370. 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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Condition AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

5+6 Vertical
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Condition : PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
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204 g ISU—
20 200
10d 100
So%0 0%, B0To. 508 B0, 510150 570 16 B0, 5230 o o00 2000, 5000 o0 5000 o g
Froquoncy oz Froquency (i)
site +03CH16-HY site 03CHI6-HY
Condition  : AVG_BE_54 3m 9120D_1522_220310 VERTICAL Condition AVG_54 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

5+6 Vertical Fundamental

1 9BuVim) Date: 2023.03.07

o IV
mams ’\M

ot PERK_BE 74
f W,

RN

500 T

W80 5210, 5230, 5250. 5270, 5290, 5310, 5330, 5360, 5370, 5390, 5410 5430 5460
Froquency (Wt 2)

03CHI6-HY
Condition PEAK_BE_74 3m 9120>_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.03.07

e

v s 54
500/ K\ ~ 1

1 N i

W80 5210, 5230, 5250. 5270, 5290, 5310. 5930, 5360, 5370. 5390, 5410 5430 5460
Froquency (MHz)

site 03CHI6-HY
Condition AV6_BE_54 3m 9120b_1522_220310 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D29 of D53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - L

5+6

Horizontal

Fundamental

Date: 2023.04.07

Avg.

s aBumy owte: 20230407
1300 1204
1200 1200
ol ol
;
1009 S 1004
Y
snd 50
700] T \ﬂ oo UT UL JTLL LW T PEAK(UNI)
ond . s0d
Y4\ . T
R LD Y IR O PO Y S FYSppo | L
bt ionion L
and s
300 300
200 200
10g 100
I L N e T o oo o oo £ oo )
Feauencs e Freauency M2
site o3cHI6 HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_230323 HORIZONTAL
RBW:1000.000KHz VBW:3000 000Kz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWTiAuto
- bates 20230407 s aBuimy oate: 20230407
1300 1304
1200 1200
ol ol
1000 1000 .
904 AN f\/\‘ n a0
a0q) VUV w0
70d 704
o gy | s0d —
509 ! s0d —
R - VY Y | Sa——
and g S I —
P —
300 300
20d 200
109 10
I L e 0 oo o oo £ oo )
Freauency e Freasency e
Site 03CH16-HY Site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
REWH1000 000KHz VBW:0300KHz SWTiAuto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D30 of D53



ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz - R

5+6 Horizontal Fundamental

1 9BuVim) Date: 2023.04.06.

s ym\N ‘QAWQ

809 PEAK_BE 74
o
500] Whesfrig g N
o
Condition PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) dBovim) Date: 2023.04.07
1200
1200
100
1000
AR ATATATY
80.0) Y VY
700
000 v B[54
s00) S
.

400/ P
200
200
100

a0 G0 Sk S Safo. s 530 530, 5360 S0 S0 S0 M. B0

roquency (Mo

site 03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

s By Date: 2020.0407 ) asuvim) Dates2023.0407
1200 1200
1200 1200
o 0 .
1000) 1009
W/V\,W\
304 %00
a0 500
704 Tog U T A v
00| S 600) =
i b A
50,0 et i it 500) Wwwmwww«/
40.0| 00| dbror-perdin
204 200
20 200
104 100
So%0 0%, B07o. 508 B0 510150 5o 510 S0 B0 a0 050 7006 5006 006 o o0 T
Froauency (Miz Frequency (W)
:03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000K+Hz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
s By Date: 2023.04.07 ) aovim) Dates2023.0407
1300 1209
1200 1209
o o
1000) 1009
a0 [ %00
a0 500
700 9
a0 w0
50.0 e ~ 50.0/ go—
g T —
B e e 400 e — =
30.0/ 3000 e S
20 200
10d 100
So%0 0%, B0To. 508 B0, 510166 570, 16 B0, 5230 o o00 2000, 5000 o0 5000 o g
Froquency (Miz Frequency (bn)
site +03CH16-HY site 03CH16-HY
Condition  : AVG_BE_54 3m 91200_1522_230323 VERTICAL Condition AV6_54 3m 91200_1522_230323 VERTICAL
+ RBWE1000.000KHz VBW:0.300KHz SWT:Auto RBW-1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D32 of D53
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz - R

5+6 Vertical Fundamental

s By Date: 2020.0407
1200
1200)
o
1000)
P TaTATATAYRY
800 PERK_BE 74
704
o0 g, 7
s00) LT TORTIANON S PTE M P S ST
10
204
20
104

o0 s S0 s Eao. 0. 530 . 560 B0 S0 BTo. B0 5%

roquency (i i)
03CHI6-HY

Condition PEAK_BE_74 3m 9120D_1522_230323 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.04.07

L e AV A

s00)

700)

09 V6 e 54
500 —~—

R 1

400 =

300

200)

100

W80 5210, 5230, 5250. 5270, 5290, 5310. 5930, 5360, 5370. 5390, 5410 5430 5460

Froquency (MHz)

site 03CHI6-HY

Condition AV6_BE_54 3m 91200_1522_230323 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

5+6 Horizontal Vertical

1 0By Date: 2023.04.08 A (dBuvim) Date: 2023.04.08
1300] 1300)
1200) 1200)
1100 109
1000] 1000)
900) 900
09 PEAK(UND) 00 PEAK(UNI)
o0 AL AL L o L LA L T
609 G 5, 609 A6 54,
oo e — LY = : -
400] 400)
300 309
200 200
100 100
9005000, 10000, 72000, 00, 6000, 78000 0005000, 70000, 7 4000. 76000, 6000
Frequency (H2) Frequency (MHz)
Site 03CH16-HY Site 03CH16-HY
Condition PEAK(UNIT) 3m 9120b_1522_230323 HORTZONTAL Condition

PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.04.08

1300
1200
1109
1000
900
800
700
s

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,
Froquency (MHz)
03CHI6-HY

4500

A (0B

Date: 2023.04.08

1300
1200
100
1004
90
80
700
s

VG 54]

300)
200)
100)

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

Frequoncy (MH2)

17.7G
~18G
Avg.

Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL

14.47G

~14.5G

Avg.
600 AVG 54 c00) AVG [ 54]
af
e e e e e B i | 400f R s e i B e s me|
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition

AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

5+6 Horizontal Vertical

1 9BuVim) Date: 2023.03.09

) @Bovim) Date: 20230309
1300 1300
1200 1200
1109 1109
1000 1000
900 900
0 PERK(OND) w09 PERR(ON)
ool I e S ) AR H 00— L—HH R 1 —H =
o) A6 54 909 Ao 54
Fo PR T e e e b F R e e ——————— S
00 400
309 300
200 200
100 100

/000 800, 0000, 72000 6000, 8000 7006000 0000 2000 000 5000 o

Frequency (MH) Froquency (WHz)
+03CHI6-HY site 03CH16-HY

Condition + PEAK(UNILT) 3m 9120D_02038_220809 HORIZONTAL

Condition PEAK(UNLT) 3m 9120D_02038_220809 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

5+6

Horizontal

Vertical

A 9Buvim) Date: 2023.03.08

1300
1200
1109
1000
900
800
700
s

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14430, 14491, 14405, 14495, 14497, 14500
Froquency (MHz)

A (0B

) Date: 2023.03.09

1300]
1200]
1100

1000]

s00]

VG 54]

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

Frequoncy (MH2)

17.7G
~18G
Avg.

7700 17730, 17750, 17770, 17790, 7810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17570, 18000
reay

site

Condition

requency (Mhz)
03CHI6-HY
AV6_54 3m 9120D_02038_220809 HORIZONTAL

Condition AV6_54 3m 9120D_02038_220809 HORIZONTAL Condition AV6_54 3m 9120D_02038_220809 VERTICAL
14.47G
~14.5G
Avg.

o
wod
600 AVG 54 600 AVG[ 54
af
B e T e s S s ssescl . sam L e e I ma B s S e e e e st
]

7700 17730, 17750, 17770 17790, 17810, 17830, 17850, 17870, 17890, 17910, 7930, 17950, 17970, 18

Site
Condition

Frequency (MiHz)
£ 03CHI6-HY
+ AV6_54 3m 9120>_02038_220809 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

5+6 Horizontal Vertical

1 9BuVim) Date: 2023.04.08.

2 uvim) Dater 2023.0408
1200 1300
1200 1200
1104 109
1000 1000
904 s09
809 PEAK(UND| eo PEAK(UN)
Too L1 = " = Tool L1 = T —— =
60| AVG_54] 0.0 AVG_54)
! = JE— m— E———— "
L PR B e Eerrey = - L S e P B E—
104 ! 400
200) 200
200 200
100) 100
5005000 Too0s. 200 Teo0s. a0 756 5000 o000 a0, Taoon Ta000. oo
Froquency (Miz Froquency ()
:03CH16-HY Site 03CH16-HY
Condition : PEAK(UNIT) 3m 91200_1522_230323 HORIZONTAL

Condition PEAK(UNLT) 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

5+6

Horizontal

Vertical

A 9Buvim) Date: 2023.04.08

1300
1200
1109
1000
900
800
700
s

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14430, 14491, 14405, 14495, 14497, 14500
Froquency (MHz)

1 (dBuVim)

Date: 2023.04.08

OEE]

4470 14475, 14475, 1AATT. 14ATO. TAABY. 14483, 14485, TAAAT. 14480, 14491, 14495, 14495, 14497, 14

Frequency (MiHz)

17.7G
~18G
Avg.

03CH16-HY Site 2 03CH16-HY
Condition AV6_54 3m 91200_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
o
600 AVG[54 600 AVG[ 54
400~ S e e e S B 400f N e =
-
Site 2 03CHI6-HY Site 2 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

5+6 Horizontal Vertical

1 Date: 20230408 A (@Buvim) Date: 20230408
1300 1300
1200 1200
1100 1100
1000 1000
904 509
a9 PEAKUM) s0g PEAK(UND]
L e e B s S S e e & B oA A1
s G i) 609 G 54
! po———— — r——
509 e B L m—— 2
00 400
300 300
209 209
109 109
005000, 70000 72000, Ta000. 6000 8000 0008000, T0000. 000 75000, 000
Frequency (W) Fraency o
site 03CHI6-HY site 03CH16-HY

Condition PEAK(UNIT) 3m 9120D_1522_230323 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D40 of D53
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.04.08

1300
1200
1109
1000
900
800
700
s

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,

4500
Froquency (MHz)

03CHI6-HY

1 (dBuVim) Date: 2023.04.08

OEE]

4470 14475, 14475, 1AATT. 14ATO. TAABY. 14483, 14485, TAAAT. 14480, 14491, 14495, 14495, 14497, 14
Frequency (MiHz)

17.7G
~18G

Avg.

Site 2 03CH16-HY
Condition AV6_54 3m 91200_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
14.47G
~14.5G
Avg.
o
o
600 AVG[54 600 AVG[ 54
B e e e B e e e R S
]
Site 2 03CHI6-HY Site 2 03CH16-HY
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6_54 3m 9120D_1522_230323 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

5+6 Horizontal Vertical

) @Buvim) Date: 2023.03.08 A @Buvim) Date: 2023.0308
1300 1300
1200 1209
10| 0.
1000 1009
900 90
809 PEAK(UND| eo PEAK(UN)
ool I e S ) AR H 00— L—HH R 1 —H =
609 G 54 o) A 54
L v s o e Ll er— T e
409 409
300 304
200 200
100 100

/0008000, 0000, 72000, 6000, 78000 70008000 70000, 200, 000, To000, o0

Frequency (MiHz) Frequency (Miz)
+03CHI6-HY Site 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

Condition PEAK(UNLT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.03.08

1300
1200
1109
1000
900
800
700

s00)

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,

4500
Froquency (MHz)

03CHI6-HY

1 (dBuVim) Date: 2023.03.08

OEE]

4470 14475, 14475, 1AATT. 14ATO. TAABY. 14483, 14485, TAAAT. 14480, 14491, 14495, 14495, 14497, 14
Frequency (MiHz)

17.7G
~18G

Avg.

Site 2 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
o
o
600 AVG[54 600 AVG[ 54
4001 R T s I e e B e e et | i s e e e e |
]
Site 2 03CHI6-HY Site 2 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition

+ AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D43

of D53



ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz

5+6 Horizontal Vertical

f— - R
e e
- e
00 g
10 g
200 g
809 PEAK(UND| eo PEAK(UN)
700 L L FR e e b 1 — = 700 LE L1 e B 1 — =
609) 1 AVG_54] 609 T AV 54
e e ————— i e B BT Femv—— L R
oo ! “od
2 g
00 g
o g

o0 w000 oo o oo o o

- -
:03CH16-HY Site 03CH16-HY

Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

Condition PEAK(UNLT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.03.08

AV 54|

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,
Froquency (MHz)

03CHI6-HY

4500

A @Buvim)

Date: 2023.03.08

1300
1200
100
1004
90
80
700
s

VG 54]

400}

300)
200)
100)

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

Frequoncy (MH2)

17.7G
~18G

Avg.

Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

14.47G

~14.5G

Avg.
600 AVG 54 c00) AVG [ 54]
af
e S i R e e e e e st | B e e e M a—SS t
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL

Condition AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261637B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz

5+6 Horizontal Vertical

1 0By Date: 2023.04.08. A (dBuvim) Date: 2023.04.08
1300] 1300)
1200) 1200)
1100 109
1000] 1000)
900) 900
09 PEAK(UND) 00 PEAK(UNI)
o0 AL AL L o L LA L T
609 G 5 609 T T VG 5,
e P ———— G R e I B e
400] 400)
300 309
200 200
100 100
9005000, 10000, 72000, 4000, 6000, 78000 0005000, 70000, 12000, 4000, 16000, 6000
Frequency (H2) Frequency (MHz)
Site 03CH16-HY Site 03CH16-HY

Condition PEAK(UNIT) 3m 9120D_1522_230323 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D46 of D53
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261637B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

5+6

Horizontal

Vertical

14.47G
~14.5G
Avg.

A 9Buvim) Date: 2023.04.08

1300
1200
1109
1000
900
800
700

609) AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14430, 14491, 14405, 14495, 14497, 14500

Froquency (MHz)
03CHI6-HY
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

A @Buvim)

Date: 2023.04.08

1300
1200
100
1004
90
80
700
s

VG 54]

00—
300
200
100

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

site
Condition

Frequoncy (MH2)
03CHI6-HY

AV6_54 3m 9120D_1522_230323 VERTICAL

17.7G
~18G
Avg.

el (6B Date: 2023.04.08

G 54|

7700 17730, 17750, 17770, 17790, 7810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17570, 18000
Frequency (MH2)

site 03CHI6-HY

Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL

Date: 2023.04.08

7700 17730, 1750, 1770, 17790, 7810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17870, 18000
Frean 2)

site
Condition

ency (MHz)
03CHI6-HY
AV6_54 3m 9120D_1522_230323 VERTICAL
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz

5+6 Horizontal Vertical

J By oates 20230308 ) aBuvmy oate 20230308
1300 1300
1200 1200
10 109
1000 100
sad %0
809 PEAK(UND| eo PEAK(UN)
Too LA e = Tod AR A =]
609) AV 54 609 v 54
D PR T T — L S B S et ———— I s
and 0
%00 300
204 204
109 104

T oo o o o0 %500 oo o o oo o

Heauoncy i) Froauency iz
:03CH16-HY Site 03CH16-HY

Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

Condition PEAK(UNLT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.03.08

AV 54|

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,
Froquency (MHz)

03CHI6-HY

4500

A (0B

Date: 2023.03.08

1300
1200
100
1004
90
80
700
s

VG 54]

400
300
200
100

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

Frequoncy (MH2)

17.7G
~18G

Avg.

Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

14.47G

~14.5G

Avg.
600 AVG 54 c00) AVG [ 54]
af
e R e e e e it e T e
Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1522_220310 VERTICAL
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz

5+6 Horizontal Vertical

1 0By Date: 2023.04.08. A (dBuvim) Date: 2023.04.08
1300] 1300)
1200) 1200)
1100 109
1000] 1000)
900) 900
09 PEAK(UND) 00 PEAK(UNI)
o0 AL AL L o L LA L T
609 G 5 609 T T VG 54,
Y S —— —— o vy s o
P —— R g P L T —————— e - s
400] 400)
300 309
200 200
100 100
9005000, 10000, 72000, 4000, 6000, 78000 0005000, 70000, 12000, 4000, 16000, 6000
Frequency (H2) Frequency (MHz)
Site 03CH16-HY Site 03CH16-HY

Condition PEAK(UNIT) 3m 9120D_1522_230323 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_230323 VERTICAL

Peak

Avg.
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz

5+6

Horizontal

Vertical

A 9Buvim)

Date: 2023.04.08

1300
1200
1109
1000
900
800
700
s

AV 54|

300
200)
100

4ATO 14475, 14AT5. 14477, 14470, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14435, 14497,
Froquency (MHz)
03CHI6-HY

4500

A (0B

Date: 2023.04.08

1300
1200
100
1004
90
80
700
s

VG 54]

300)
200)
100)

4470 14475, 14475, 14477, 14ATO. V431, 14483, 14485, 1A4RT. 14459, VA4S, 14495, 1445, 14497, 14500

Frequoncy (MH2)

17.7G
~18G
Avg.

Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL

14.47G

~14.5G

Avg.
600 AVG 54 c00) AVG [ 54]
af
e R e e e e | FPY NS I ——-—--—" S ]
Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition

AV6_54 3m 9120D_1522_230323 VERTICAL
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Emission above 18GHz

5GHz WIFI 802.11a (SHF @ 1m)

WIFI 5GHz WIFI

ANT 802.11a SHF

5+6 Horizontal Vertical

vl (dBuVim) Date: 2023.04-12 evel (dBuVim) Date: 2023.04-12
1300 1300
120, 120,
10, 110,
100.0| 1000
00| 90|
800 PEAK(UNI) 800 PEAK(UNI)
700) —F = 1 [ 700f L = } [
600 A6 54 00| VG 54
500 500] 2
P O N O A N e et P! R A A e S |
300| 00|
200| 200]
100] 100

8000 21000 23000 25000, 27000, 29000. 31000, 33000, 35000 37000, 40000 8000 21000 23000 25000, 27000. 29000. 31000. 33000 35000, 37000, 40000

Frequency (MIz) Frequency (MIz)
03CH16-HY 03CH16-HY

Condition PEAK(UNII) Im SHF_993_1124 HORIZONTAL Condition PEAK(UNII) Im SHF_993_1124 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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Emission below 1GHz

5GHz WIFI 802.11a (LF)

WIFI 5GHz WIFI

ANT 802.11a LF

5+6 Horizontal Vertical

1 (g8 Date: 2023.04.08 A (dBuvim) Date: 2023.04.08
743 743
585 685
629 629
524 - 574 -

514 514
457) 457)

:{Z WV%WMWM% MWMWMW 52 W%WW 5 A"WMM e pwe e

229)
174 74

4 1 4
57) 57]
0 0. 200 00, - - 70 @0 s 1000 0 100, 0. a0 4. 50 600, 700, 800, S0 1000
Freauency (Hz) Frequency (MHz)
Site 03CH16-HY Site 03CH16-HY

Condition QP 3m BILOG_47020_221008_H HORTZONTAL Condition QP 3m BILOG_47020_221008_H VERTICAL

QP/
Peak
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Appendix E. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us) 1/T(kHz) |VBW Setting

5+6

802.11a

93.16

1430 0.70 1kHz

5+6

5GHz 802.11ax HE20 Full RU

95.78

5445 0.18 300Hz

5+6

5GHz 802.11ax HE40 Full RU

87.47

5445 0.18 300Hz

5+6

5GHz 802.11ax HE8O Full RU

94.52

5430 0.18 300Hz

MIMO <Ant. 5+6>

802.11a

5GHz 802.11ax HE20 Full RU

[ Keysight Spectrum Analyzer - Swept S

= | o el | = Keysight Spectnam tnalyzes - Swept 54

=)o )

“FAvg Type: RNS Marker

PNO: Fast _J Trig: Free Run
IFGain:Low #Atten: 10 dB

"
SeleclMaﬂcer’
3

AL a iz AL a

arker 3 A 1.53500 ms #Avg Type: RMS : Marker arker 3 A 5.68500 ms

NFE PNO: Fast —+— Trig: FreeRun NFE
WGainiow _#Akten: 2038 Select Marker
>
3
0deidiv__ Ref 116.99 dBpV ¢ Ref 106.99 dBpV
¥ “ | v

Center 5.180000000 GHz ‘Span 0 Hz. Center 5.180000000 GHz
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts), Res BW 8 MHz
[k Mooe] Tec] FUNCTION | FUNCTIGN WIDT FUNCTION vaLUE | [k MoDE TRC] 1]

1 42 to1a) 1430 ms (&) 3.68 di 1 42 o)

2 F 1390 ms 102.73 dBuV 2 F
W A4 t (A) 1636 ms (A) 043 dB - al A t (A)

g F 1.390 ms 102.73 dBuV g F

6 6

7 7

8 8

9 9

10 10

" @ "

sa € Suffix not allowed

sa € Suffix not allowed

‘Span 0 Hz.

#VBW 8.0 MHz Sweep 15.00 ms (1001 pts),

FUNCTION | FUNCTION WIDT FUNCTION vALUE 8
5445 ms (A) 37148
1350 ms 91.58 dBuV
6.686 ms (A) 116 dB
1.360 ms 91.58 dBuV

sTaTUs € Align Now All required

5GHz 802.11ax HE40 Full RU

5GHz 802.11ax HE80 Full RU

= Feysiaht Spectrum Analyzer - Swept S

e

= Feysiaht Spectrum Analyzer - Swept S

e

AL 022 AL g 022
arker 3 A 6.22500 ms #hvg Type: RMS : Marker arker 3 A 5.74500 ms ] #hvg Type: RMS : Marker
NFE PNO: Fast —— 17g: FreeRun NFE PNO: Fast —»— Trig: FreeRun "
FFGainLow  #Auen: 10dB Select Marker \FGainLow  #Amen: 20dB Select Marker
> >
3 3
0deidiv  Ref 106.99 dBpV Ref 116.99 dBpV
) P s ‘ d \
W) 7 &,
it Normall e )
Center 5.190000000 GHz Span 0 Hz Center 5.210000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 15.00 ms (1001 pts), Res BW 8 MHz #VBW 8.0 MHz Sweep 15.00 ms (1001 pts),
[ MoDR ] 5G| FUNCTION | FUNCTICN WIDT FUNCTION vALUE [ [ wooel e sci] FUNCTION | FUNCTIGN WD) FUNCTION vaLLE B
1 a2 tial 5.445ms (A} 419dB. 1 a2 tial 5.430ms (A} 0.31dB.
2 F 1.380 ms 94.23 dBuV 2 F 2010 ms 101.23 dBuV
Nl A4 tial 6.225ms (A) 0.50 dB " Nl A4 tial 5.745ms (A) -2.61dB i
4 F 1.380 ms. 94.23 dBUV 4 F 2010ms 10123 dBuV
5 5
6 6
7 7
8 8
9 9
10 10
11 11

wsa | Suffix not allowed

status € Align Now All required

wsa | Suffix not allowed

status € Align Now All required

—THE END———
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